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LLIKA® CEPBEPHbIN CEPUW BY ZPAS
(KPbILLA XOJ104HOIO KOPUAOPA)

WHeTpyKumMa no MOHTaxy

COCTAB KOMITEKTA KPbILLM XON10QHOrO KOPUAOPA

YnakoBka

@ Cmaxku - 2 wm

@ OkHa cMompobbie - 2 wm

@ Cmexno - 1T wm

@ l'atka pnaHuebas 6 - & wm
@ Burm M8x20 - & wm

@ bonm M12x16 - & wm

SISEXS

@ Watda 12 - & wm
YnnomHumens - 1 punoH

NOPSA0K MOHTAXA

[ns MmoHTaxa BaMm NoTpebyloTcs raeyHble
kntoum 10 1 19 MM, a Takke oTBepTKa
KpecToBas.

Mocne cOopkm KPbILLY XONOAHOro Kopraopa
YyCTaHOBUTE KOMMJIEKT ABEpen pasaBmxHOro
xonogHoro kopupopa ITK by ZPAS

no vHcTpykuun ZP.R.001.1M.

War 1

PacnakoBky nsgenvs npomsseanTe
CJieCapHbIM HOXOM. PaspesaHme YNakKoBKU
npousBeamnTe akkypaTHO, YTOObI He NOBPeanTb
3allnNTHOE NOoKpbITUE ,D,eTaﬂeI7I B yNnakoBKe.

Llar 2

Mepen cOopKoii kapkaca KpbILLW NpUKNenTe
YMIOTHUTEND (8) HA OKHA CMOTPOBbIE (2) Tak,
Kak yKka3aHo Ha puUCyHKke, NpeaBapuTesibHO
MPUIOXMB YNJIOTHUTENb U OTPE3AB HYXHYIO
OJINHY.
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Llar 3

Lns cbopkm kapkaca, pacrnonoxXuTe CTSXKN
(1) n okHa CMOTpOBBbIE (2) Tak, 4TOObI LLMNWIILKA
Ha OKHax CMOTPOBbLIX COBMaJiY C OTBEPCTUAMMN
Ha CTshkkax. 3akpenuTe rarikamu (4) B MecTax,
rMokKasaHHbIX HAa PUCYHKaXx.

Lar 4

PacnonoxwnTte ctekno (3) Tak, 4TobbI
O0TBEpPCTUSi NeTESb COBMav C OTBEPCTUSIMU

Ha CcTskkax. 3adukcupyiite BUHTamu (5).
KoHCTpykuums kKapkaca No3BONsSET pacnonaratb
CTEeKJ10 Kak CrieBa, Tak 1 crnpasa.

LWar 5

YcTaHoBUTE COOPaHHYIO KOHCTPYKLMIO

Ha [Ba Wwkada, pacnosioXeHHbIX HANPOTUB
Opyr apyra, Tak, YToObl OTBEPCTUSA OKOH
CMOTPOBBIX (2) COBMann ¢ 0OTBEPCTUAMU

B MeCTax, NOKa3aHHbIX HA PUCYHKE.
3adukecnpynTte 6ontamum (6) ¢ waibamu (7).

Lllar 6
MoBTopuTe Warn 1-4 Ana nocneayLmx
wkadoB 13 kopmnaopa.
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IMpumeyaHne — Ha ;aHHOM pUCYHKe BHYTPEHHWE Bepy LKahOB
He NokasaHbl.



BY ZPAS SERIES SERVER RACK CABINET
(COLD AISLE ROOF)

Installation manual

COLD AISLE ROOF BOX CONTENTS

Package

o =] ] @ Ties - 2 pcs

L1 (@ hspection windows - 2 pcs
@ Glass - 1pc

@ Flange nut 6 - & pcs
@ M6x20 screw - L pcs

(6) M12x16 bolt - & pcs

SISEXS

@ Plain washer 12 - & pcs

Sealing material - 1 roll

INSTALLATION ORDER

For installation, you need a 10 and 19 mm
spanners and a phillips screwdriver.

After assembling the roof of the cold aisle roof,
install the kit of sliding doors of cold aisle IT

by ZPAS according to the instruction
ZP.R.001.1M.

Step 1

Unpack the product with a box cutter. Cut
carefully in order not damage the protective
covering of the details.

Step 2

Before assembling the roof frame, glue the
sealing material (8) to the inspection windows
(2) as shown in the figure, after attaching the
sealing material and cutting off the desired
length.




To install the rack, place the ties (1) and
inspection windows (2), in the position, where
the studs on inspection windows consist with
the holes in ties. Fasten with nuts (4) as shown
in figures.

Step 4

Position the glass (3) in the way where the
hinge holes consist with the tie holes. Fasten
them up with the screws (5).

Rack construction allows positioning the glass
either on the left or on the right.

Step 5

Assemble the installed product in to cabinets,
positioned one next to another in the way
where inspection window holes (2) consist with
the holes shown in the figure. Fasten it up with
bolts (6) and plain washers (7).

Step 6

Repeat steps 1-4 to install other aisle cabinets.

M3paHue / Version 3

Note — The inner doors of the cabinets are not shown in this figure.



